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      Package Drop Test          
 
Test Date: 04-07-2008 
 
Test Product: ONYX-154  
 
Test Site: YI-KAE Industrial CO.,LTD.  
 

Test Standard:   
Reference ISTA PROJECT 1A 

                   

Test Condition: 
1. Test Phase: One corner. Three edges. Six face 
2. Test Cycle: 1 Cycle 
3. Test High: 76cm 
4. Test Weight: 7.0Kg 
5. Sample Package: 1unit in single-package. 
6. Test Drawing: 
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Test Result: 
No problem was found after the packing drop test. 
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